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EUROLOFT™ BED LIFT COMPONENTS

Bed Frame Assembly

Note: Lengths, sizes and quantities will vary depending on the Euroloft Bed Lift Assembly.

EuroLoft Aluminum Extrusions

Part # Description
369914 Cart Guide Clear Anodized

673783 Guide Anodized
673784 Roll Bar
673785 Low Profile Central Anodized
673786 High Profile Bed Anodized
673787 Low Profile Bed Anodized
673788 High Profile Central Anodized
673789 Low Profile Lower Anodized
673790 Cart Guide Raw or Mill Finished

6737901 Cart Guide Black Powder Coat
673791 Oval Anodized
673792 SquareLow ProfileHigh Profile

Note: Part numbers are shown for identification purposes only. Not all parts are available for individual sale. 
All parts with a link to the Lippert Store can be purchased.

Callout Part # Description
A 673789 (Cut to length) End/Side Rail 
B 346081 Corner Cap Key
C 674014 Screw, #6 - 20 x 1/4" Pan Head Phillips Drive
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EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
D 673854 Left Slat Bracket
E 673806 Right Slat Bracket
F 346083 Wood Slat (Cut to length)
G 673788 Center Rail Support (Cut to length)
H 674022 Center Rail Mounting Bracket (High Profile)
I 673855 Center Rail Mounting Bracket (Low Profile)
J 178232 Screw, #10 - 16 X 1.00" Pan Head Square Drive (Low Profile)
K 673869 Screw, M3.5 - 1.3x13MM Pan Head Phillips Drive (High / Low Profile)
L 674044 Screw, #8 - 15 x 1.00", Phillips (High / Low Profile)
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EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
M 346091 Belt Bracket
N 673857 Rivet; #9
O 673784 (Cut to Length) Short /Long Drive Shaft
P 673845 Pin Strap Fastener
Q 3461922050 Short Belt
R 3461924000 Long Belt
S 3461923250 Belt (Option)

M

N
O

P

Q

S

R

https://www.lci1.com/support/
mailto:customerservice%40lci1.com?subject=


POWER AND MOTION

Rev: 11.18.2019 Contact us: Web: lci1.com/support - Phone: (574) 537-8900 - Email: customerservice@lci1.com CCD-0001545

EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
T 673837 Screw, M6 - 1.0 x 2.0mm, Hex. Drive Socket Cap
U 673835 Washer, M6, Wave
V 673836 Washer, Fender, Zinc
W 249576 O-Ring
X 673838 Centering Bracket
Y 673909 Centering Bracket (Option)
Z 673843 Bushing

AA 673834 Screw, #8 15 x 1", Phillips Pan Head Steel Sheet Metal
AB 673844 Drive Shaft End Plate
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EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
AC 370076 Belt Mounting Bracket
AD 346087 Belt Mounting Bracket (Option)

AE
346078 Belt Mounting Bracket Cover, Gray
390085 Belt Mounting Bracket Cover, Black (Option Not Shown)

AF 673871 Manual Override Tool
AG 380378 EuroLoft Controller Switch
AH 673875 Screw, #10-12 x 1/2", Sheet Metal, Washer Head, Hex., Unslotted
AI 673861 Main Wire Harness
AJ 345944 Switch Harness
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EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
AK 673882 Drive-Side Roller Track Guide

AL 673876 Support-Side Roller Track Guide

AM 674078 Drive-Side Roller Track Guide (Option)

AN 674080 Support-Side Roller Track Guide (Option)

AO 674020 Drive-Side Roller Track Guide (Option)
AP 674021 Support-Side Roller Track Guide (Option)
AQ 673947

Roller Track Guide (Option)
AR 673997
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EUROLOFT™ BED LIFT COMPONENTS

Callout Part # Description
AS 673860 Bolt, M8-1.25 x 22mm Hex Head DIN 6921 Steel Serrated Flange
AT 673859 Motor Bracket
AU 346099 EuroLoft Power Controller
AV 346074 Motor
AW 673867 ACS Module Holder
AX 673866 ACS Module
AY 673858 Screw, M5 - 0.8 x 10mm, Self-Tapping, Washer, Hex., Unslotted
AZ 673868 Screw, #6 - 18 x 3/8", Sheet Metal, Type A, Phillips
BA 673862 Mounting Channel Bracket
BB 673809

Mounting Channel Bracket (Option)
BC 673812
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EUROLOFT™ BED LIFT COMPONENTS

BD BE

BF

Callout Part # Description
BD 673865 ACS Support Bracket
BE 673983 Angle Bracket (Option)
BF 674016 Motor Support Bracket (Option)
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